
10/29/2019 techCONNECT Content

https://dealerconnect.chrysler.com/portal/Controller/Portal 1/3

6 5

4

3

21

7

Item Description Part
Number

Qty Supersedence Tech
Tip

Engine Trans Line Body

1 COVER,Underbody and
Front End
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Item Description Part
Number

Qty Supersedence Tech
Tip

Engine Trans Line Body

[EK0,EV0,EZ0] Without
[XEU] 55157121AC 1 No

EK0
EV0
EZ0

J U 74

2 NUT/RIVET,Hex
Drive,M8x1.25x17.78

Mounting,[EX0] Skid
Plate to Cradle 06505974AA 2 No EX0 J U 74

3
BOLT AND
WASHER,Hex
Head,M8x1.25x32.00

Mounting,
[EK0,EV0,EX0,EZ0]
Skid
Plate/Underbody/Front
End Cover

06505269AA 4 Yes

EK0
EV0
EX0
EZ0

J U 74

Mounting,
[EK0,EV0,EX0,EZ0]
Skid
Plate/Underbody/Front
End Cover

06507668AA 4 Yes

EK0
EV0
EX0
EZ0

J U 74

4 SKID PLATE,Front

[EK0,EV0,EZ0] With
[XEU] 52090316AG 1 No

EK0
EV0
EZ0

J U 74

[EX0] With [XEU] 52124064AC 1 No EX0 J U 74

5 GUARD,Splash

Oil,[EX0] 52124446AA 1 No EX0 J U 74

6 NUT AND
WASHER,Hex,M6X1.00

Mounting,[EX0] With
[XEU] Splash Guard to
Skid
Plate/Reinforcement

06104725AA 3 No EX0 J U 74

7
SCREW AND
WASHER,Hex
Head,M6x1x12

Mounting,[EX0] With
[XEU] Splash Guard to
Skid
Plate/Reinforcement

06101221 3 No EX0 J U 74

-8 NUT,M6x1.00
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Item Description Part
Number

Qty Supersedence Tech
Tip

Engine Trans Line Body

Mounting,[EX0] Without
[XEU] Splash Guard to
Skid
Plate/Reinforcement

06505984AA 3 No EX0 J U 74

Note: Negative (-) item numbers indicate no illustration available.


